# **CTA Advisor Channel**

Enhance a resource center within CTA providing robust site channel with focus on original, peer-topeer, key opinion leader (KOL) video conversations



haymarketoncology Cancer Therapy OncologyNurseAdvisor

# **CTA Advisor Channel Content**

- Peer-to-peer, KOL video interview/ conversation
- Expert *Perspectives* and clinical Viewpoints
- News articles on type of cancer
- Feature articles on type of cancer
- Cancer concise treatment regimen charts and drug monographs

Share this article: 📑 📘	For your patients v advanced soft tiss sarcoma who have ree		
Download: Breast Ca	prior chemotherap are you in the da when considerin		
SEE BELOW THE CHART	treatment options		
	ANCER (INVASIVE) TREATMENT REGIMENS		
experienced healthcare team. Clinicians care interventions should be administere approved and unapproved indications/reg These Guidelines are a work in progress statement of its authors regarding their v Guidelines is expected to use indepen	tention, and the mergeners of networks devices events don't as complex process hard books to its involution to the method consisting with an involution application, the molecular application, the complex process hard books and process. These sequences are only provided to associated in the complex process hard books and method. These sequences are only provided to associated in the complex process and the complex process and the process and the complex p	SIGN UP FOR FREE E-NEWSLETTE	
	r HER2-negative Disease*	Highlights	
NOTE: All recommendation:	s are category 2A unless otherwise indicated.	Select Country	
REGIMEN	DOSING		
Dose-dense AC followed by paclitaxel (Category 1) <sup>2</sup>	Day 1: Dowonkien 60mg/m <sup>2</sup> M Day 1: Cyclophospharide 600mg/m <sup>2</sup> M Repeat cycle every 14 days for 4 cycles, <u>followed by:</u> Day 1: Peatitaeut 175mg/m <sup>2</sup> v3 -banch V In fusion. Repeat cycle every 14 days for 4 cycles. (All cycles are with figrastim support)	Enter your email address	
Dose-dense AC followed by weekly paclitaxel (Category 1) <sup>2</sup>	Day 1: Doxorubicin 60 mg/m <sup>2</sup> N Day 1: Cyclophosphamide 600 mg/m <sup>2</sup> N. Repeat cycle every 14 days for 4 cycles, <u>followed by</u> ; Day 1: PacItaxel 80 mg/m <sup>2</sup> via 1-hour IV infusion weekly for 12 weeks.	teams currently do enough educate patients on obesity cancer risk?	
TC (Category 1) <sup>2</sup>	Day 1: Docetaxel 75mg/m <sup>2</sup> IV Day 1: Cyclophosphamide 600mg/m <sup>2</sup> IV. Repeat cycle every 21 days for 4 cycles. (All cycles are with figrastim support)	Yes	
Other Regimens for HE	R2-negative Disease	No	
AC (Category 1) <sup>4</sup>	Day 1: Doxorubicin 60mg/m <sup>2</sup> IV Day 1: Cyclophosphamide 600mg/m <sup>2</sup> IV. Repeat cycle every 21 days for 4 cycles.	Vote View Results Polldaddy.com	

#### 2016 SABCS: Clinical Insights for Breast Cancer Treatment

#### CHAPTER 1

In this video, Ruth M. O'Regan, MD, division head of hematology/oncology at the University of Wisconsin Carbone Cancer Center, discusses the research most likely to have a clinical impact presented at the 2016 San Antonio Breast Cancer Symposium (SABCS). Highlights include practice-changing findings from 3 trials of endocrine therapy, as well as a study about the use of everolimus with fulvestrant among patients with breast cancer.





### haymarketoncology Cancer Therapy Advisor

## Value and Investment

## Cost-effective, targeted, <u>strategic message placement</u> with multiple touch-points to key targets

## 25% SOV Sponsorship Includes:

- Video interviews with KOLs
- News, feature articles, concise treatment regimen charts, MPR drug monographs, expert perspectives, and more
- Ad placement in annual print supplement polybagged with an issue of CTA and ad placement in digital edition of print supplement (Supplement runs with March/April Issue of CTA)
- 100% SOV of Advisor Newsletter each quarter

# **KOL Video Examples**

## New Anti-HER2 Agents or Targets for Metastatic Breast Cancer

#### CHAPTER 7

Joyce O'Shaughnessy, MD, and William J. Gradishar, MD, review upcoming research regarding anti-HER2 agents for patients with metastatic breast cancer.



#### AC-THP Versus TCHP Treatment

#### CHAPTER 11

Joyce O'Shaughnessy, MD, Claudine Isaacs, MD, and Hope S. Rugo, MD, discuss the use of AC-THP compared with TCHP in women with breast cancer.



### haymarketoncology Cancer Therapy OncologyNurseAdvisor

## **Content Dissemination**

Multiple touch-points with key target audiences: Web, Email, Mobile, Print, Digital Edition



haymarketoncology Cancer Therapy Advisor

OncologyNurseAdvisor

## **Past Program Metrics**

### **Breast Cancer Advisor Channel**

Unique visitors	37,849		
Page views for Breast Cancer section	63,745		
<b>Time Spent</b> (over 1 minute and up to 5 hours)	70% of Page Views		

### **Breast Cancer KOL Chapter Videos:**

**73%** of unique visitors stayed on a video for at least 1 minute and up to 1 hour

Marah

### Impression goal per month for Client A (25% SOV)

6,500 impressions/month

		IVIALCI		
	January			
Impression Actuals	13,338	February	16,719	April
Goal reached and				
exceeded every month		8,969		10,843

### haymarketoncology Cancer Therapy OncologyNurseAdvisor